City of Fort Lauderdale

City Hall
100 North Andrews Avenue
Fort Lauderdale, FL 33301
www.fortlauderdale.gov

Meeting Minutes

Tuesday, June 5, 2018
6:00 PM

City Commission Chambers

City Commission Regular Meeting

FORT LAUDERDALE CITY COMMISSION

DEAN J. TRANTALIS Mayor - Commissioner
BEN SORENSEN Vice Mayor - Commissioner - District IV
HEATHER MORAITIS Commissioner - District |
STEVEN GLASSMAN Commissioner - District Il
ROBERT L. McKINZIE Commissioner - District Ili

LEE R. FELDMAN, City Manager
JOHN HERBST, City Auditor
JEFFREY A. MODARELLI, City Clerk
ALAIN E. BOILEAU, Interim City Attorney




City Commission Regular Meeting Meeting Minutes June 5, 2018

CALL TO ORDER

Invocation

Pledge of Allegiance
[...]
Bob Bowcock stayed at the Conrad Ft Lauderdale last week and saw your water notice. He co-founded the Erin Brockovich
Foundation which has a mission of reducing Total Organic Compound (TOC) in drinking water to reduce DBPs.

Wwikipedia states: T OC in source waters comes from decaying natural organic matter (NOM) When
the raw water is chlorinated, active chlorine compounds react with NOM to produce chlorinated
disinfection byproducts (DBPs). Researchers have determined that higher levels of NOM in
source water during the disinfection process will increase the amount of carcinogens in the
processed drinking water.

Information posted in your rooms is not correct. The EPA guidelines for water color is 20 units and your water can be visually
estimated between 200 and 300 units. There are many other kinds of NOM that have no color.

Mr Bowcock, as a loyal customer, did not want to call out your hotel by name. But once Erin Brockovich and | found out about it, we
couldn’t help ourselves. You see, Ft Lauderdale is denying this and other serious drinking water problems brought on by
misappropriating over $100m of the city’s utility fund since Lee Feldman became city manager. He currently challenges residents by
asking them what should be cut from the budget so that Ft Lauderdale would not have to take $20m per year from the utility fund
which is used to maintain our water lines, sewer lines and water treatment plants. He calls this an ROI from this enterprise fund! That
clearly goes against GAAP but it will continue until challenged in court.

Bob has over 35 years of experience with municipal water treatment plants. He warned Flint 10 months before their disaster was
made public and now he is warning Ft Lauderdale. Ft Lauderdale's decision makers and utility personnel refused to meet with him
during his visit last week. It's the first time he’s been denied a tour of a water treatment plant after touring hundreds of plants all over
the country.

The condition of the Fiveash water treatment plant is atrocious. Chemicals on the walls and asphalt outside the building is clearly
visible. I've heard they have a 90,000 pound rail car of chlorine gas with no air scrubber at the plant. $30m is currently being spent
on the plant to get their SCADA working properly yet I've heard of no plans to do anything different about filtration! It seems to be a
highly mismanaged facility at best. Look at Erin Brockovich's Facebook posts over the past few days.

We have reached out to the Ft Lauderdale Chamber of Commerce with no response. We are giving you the opportunity to lead the
way for other Ft Lauderdale hotels to follow your example of providing clean, safe water to your customers. Would Conrad Hilton
have it any other way?



| would strongly suggest that you remove your “don’t worry about drinking that yellow water" signs immediately and tell Ft Lauderdale
to stop lying to you about water quality. Contact the chamber of commerce and tell them they are looking at an emergency situation.
12 out of 22 water wells are unusable which is at least partly due to underfunding. WLRN is already in the process of writing a follow

up story.

| am available to meet with your Ft Lauderdale staff this week.
Sincerely,

Boyd Corbin

Candidate for Mayor of Wilton Manors 2018
321-278-1718

Water Test
Results...FL.pdf

EPA letter.pdf



Erin Brockovich - Home

Erin Brockovich

#¥> June 2 at 11:46am -

Fort Lauderdale Water Department... your denial and lack of truthfulness about the operation of your failing
drinking water system is appalling.

A wealthy resort international destination community where your vast resorts... and vacation oriented
businesses are paying millions for water service (and you siphon it off for pet projects) you should be more than
ashamed of yourselves. Your neglect, complacency and unprofessionalism now serves a THE national example
of how a drinking water utility can... and yes chooses to do virtually everything wrong.

We are up to your shenanigans... and will pursue every lawful means necessary to get the consumers of Fort
Lauderdale safer water. In the meantime... Fort Lauderdale Chamber of Commerce members... it's time to show
the management of this deplorable agency the way out of town!

/ There is no harm associated with the yellow
- J coloration of the water. The City of Fort Lauderdale
exceeds all EPA guidelines, ensuring that all chemic.
and bacterial testing are in compliance with safe
drinking regulations. This tint is a direct result from th
apnan 80 natural organic substances found in our region.

Should you have any questions, please contact
‘Conrad Services at Extension 0.

i N Rt et bos

https://www.facebook.com/ErinBrockovichOfficial/ 1/1


https://www.facebook.com/ErinBrockovichOfficial

6/ 5‘1'2018 Erin Brockovich - Home

Posts

% ) -
s Erin Brockovich
June 3 at 8:36Gpm -

Bubble Gum & Baling Wire... that's what's holding Fort Lauderdale's water treatment plant together...
barely. The lame excuses they give their consumers about the colored water and the exceedingly high
levels of toxic trihalomethanes is but a symptom of the years of neglect by City Management.

Prospect wellfield which pumps water to the Fiveash Water Treatment Plant has more than half the wells
out of service due to disrepair.

The City remains on an extremely dangerous 90,000 pound liquid chlorine railroad car system having

promised the Department of Homeland Security they would pursue an alternative in 2007. When asked if
there was an emergency air scrubber... the reply was, "we don't even have a simple scale to measure the

chlorine in the car".
Half of the water treatment plant does not operate due to serious electrical system failures.
General housekeeping is non-existent... dangerous chemicals freely blowing in the air.

Fort Lauderdale is one more failure away from being completely out of water... how will that impact the
tourist industry? Port Everglades? Consumers?

Promises... Plans... Commitments... never kept. Complete failure in eminent.

https://www.facebook.com/ErinBrockovichOfficial/


https://www.faccbook.com/ErinBrockovichOfficial

5.B.2.1.2 Granufar Activated Carbon

Granular activated carbon (GAC) is commonly used to adsorb natural organics, taste, color,
odor compounds, and synthetic organic chemicals in drinking water treatment. GAC also
reduces the constituents that form trihalomethanes (THMs), haloacetic acids (HAAs), and other
byproducts of concern. Activated carbon is an effective adsorbent because it is a highly porous
material and provides a large surface area to which contaminants may adsorb. GAC is made
from organic materials with high carbon contents such as wood, lignite, coconut husks, and
coal. GAC can be used to partially treat the flow and blend the treated water with the non-
treated water to optimize treatment and minimize costs. Figure WA5.B-5 illustrates a simplified
GAC system schematic.

Following the lime softening process, the addition of GAC treatment would allow for the
successful elimination of color-inducing organics. In addition to dissolved organics removal, the
GAC filters provide turbidity reduction, solids removal, and biological stabilization. Placing the
GAC filters following the lime softening process reduces the total organic carbon load on the
carbon filter media. There are no on-site generation requirements for GAC treatment, so there
will not be a difficult by-product disposal issue. However, periodic GAC replacement will require
delivery and removal by semi-tractor trailers, resulting in onsite truck traffic. A major benefit of
GAC is that it reduces the need and utilization of additional chemical treatment to the drinking
water. Therefore, chemical storage, handling, and operations/control complexities are also
avoided. GAC units are also operator-friendly due to the simplicity of the system. However,
space requirements may be of concern, as Fiveash WTP will need several 12 ft. (minimum)
diameter units for sufficient freatment. Fiveash WTP may be able to mitigate this space issue by
retrofitting some or all of the existing anthracite/sand filters with GAC material.

Eventually, the ability of GAC to bind and remove chemicals is severely diminished and the
GAC needs to be replaced. The useful life of GAC filters is based on raw water contaminant
levels and treated water flow. Multiple GAC filters will be required to ensure sufficient organics
removal, as well as redundancy. Excessive organics concentrations translate to high GAC
‘consumption” rates and could render GAC cost prohibitive; pilot testing is recommended to
confirm viability. GAC filters are also subject to hydrogen sulfide fouling, and a process for the
removal of hydrogen sulfide prior to the GAC filters will need to be implemented using either the
existing aeration basins, or an advanced process such as ozone or forced draft aeration.

GAC, in combination with lime softening or ozone, can inevitably reduce the color well below 8
Pt-Co. The “spent” GAC is returned to the manufacturer’s facility where it is recharged and then
re-used as GAC, minimizing waste and promoting a “green” process.

With the implementation of GAC at the Fiveash WTP, the City’s distribution system disinfectant
could possibly be converted away from chloramines to free chiorine. This transition would
improve water quality in the distribution system and allow the City to discontinue the addition of
ammonia to the water system. Furthermore, GAC is effective at removing the small quantities of
undesirable minerals or contaminants that may be present in trace amounts in the raw water.

o “-"‘, ._:_._, 5 :_._-1-7-_.7::--._::,--;‘_‘ 5 525
ESS ENGINEERING




On Mar 22, 2018, at 5:25 PM, Reyes, Rafael
<Rafael.Reyes @fihealth.gov> wrote:

Good Afternoon Mr. Corbin,

Thank you for your email concerning disinfection byproducts drinking water
compliance for the Cities of Wilton Manor and Fort Lauderdale.

The Cities of Fort Lauderdale and Wilton Manors are currently meeting the
disinfection byproduct standards established in the Safe Drinking Water Act.
The data submitted to our office by both public water systems show that
samples are being collected at the sites approved by the Environmental
Protection Agency as set forth in their Disinfection Byproducts Sampling Plan
on a quarterly basis. Compliance with the disinfection byproduct maximum
contaminant levels are determined by calculating the locational running annual
average from valid samples collected at the approved sampling sites. The last
ten years of data demonstrate that no disinfection byproducts maximum
contaminant level violations have occurred.

The public water systems in question are currently undergoing a semiannual
free chlorination burn along with associated flushing. In accordance with 40
CFR 141.132 disinfection byproduct sampling events must occur during normal
operating conditions. Temporary conversions from chloramines to free
chlorine for disinfection have been historically construed by regulatory offices
as an abnormal operating condition. Accordingly, if samples were to be
collected during the time that you have suggested, then those sample resuits
may not be considered an accurate representation of the water served to the
public during normal operating conditions.

None of the public water systems in question have contacted us to indicate
that they wish to deviate from their approved compliance monitoring
schedule. Looking at their monitoring data, it seems that they collect their
disinfection byproduct samples prior to switching from chloramine to free
chlorine disinfection to show a worst case scenario under normal conditions.

Please note that the water analysis we received from you is from a laboratory
located in Ohio. Additionally, the last page of the report states that the results
are to be used for information purposes only and not compliance. There was
no chain of custody attached so we do not know the sample location and
under what conditions the sample was collected. The preservation and
transportation of this sample that was apparently collected during a free
chlorination burn is also unknown.

Our office will continue to work within its legal authority to ensure that any
water quality issues are addressed whenever applicable. Based on compliance
data submitted to our office, the City of Fort Lauderdale and Wilton Manors



mailto:Rafael.Reyes@flhealth.qoV

are currently meeting all the standards of the Safe Drinking Water Act. The
Department of Health in Broward County provides oversight from a regulatory
standpoint, offers advice to the public water systems as needed, and takes all
appropriate actions to ensure that any emerging issues are resolved effectively
and efficiently. We have a robust history of enforcement action towards our
regulated entities (i.e. public water systems) within our purview whenever any
of them deviate from the rules and regulations.

Finally, we have gathered the public records that you requested. The
documents are ready to be released upon receipt of all associated fees for the

request.

Best Regards,

Rafael Reyes

Environmental Engineering Director

Florida Department of Health - Broward County

2421A S.W. 6th Avenue Ft. Lauderdale, Fl. 33315

Phone: (954) 467-4700 x 4220 Fax: (954) 467-4898

E-Mail Address: rafeel.reyes@flliealtigoo - (PLEASE NOTE NEW EMAILADDRESS)
Website: ittp:/{broward.floridaliealth.gov

Mission: To protect, promote & imprave the health of all people in Florida through integrated state,
coeunty, & community efforts.

Vision: To be the Healthiest State in the Nation

Values: (ICARE)

| nnovation: We search for creative solutions and manage resources wisely.

C oltaboration: We use teamwark to achieve common goals & solve problems.

A ccountability: We perform with integrity & respect.

R esponsiveness: We achieve our mission by serving our customers& engaging our partners.

E xcellence: We promote quality outcomes through learning & continuous performance improvement.


https://l,ttp:ljbrowarrl.flo1�ir/alte,1lt/1.gov

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
REGION 4
ATLANTA FEDERAL CENTER
61 FORSYTH STREET
ATLANTA, GEORGIA 30303-8960

APR 2 0 2018

AROUIAA

&

Mr. Boyd Corbin
Email: Boydmania@aol.com
Phone: (321) 278-1718

Dear Mr. Corbin:

Thank you for the information you recently provided to the U.S. Environmental Protection Agency
Region 4 office about your concemns with the concentrations of chloroform and other disinfection
byproducts (DBPs) in the drinking water served by the City of Fort Lauderdale Public Water System
(PWS) to its customers and consecutive wholesale purchasing PWSs in Florida. The Region is in receipt
of the information that you provided through the Region 4 EPA website and an email sent to Region 4
staff on March 31, 2018, as well as EPA’s National Safe Drinking Water Hotline on April 2, 2018.

We understand that you are concerned that elevated DBP concentrations may occur in drinking water
served by the City of Fort Lauderdale during “free chlorine burns.” These are operational periods when
the PWS temporarily changes the secondary disinfectant from chloramine to free chlorine. The EPA
understands your concern that the PWS may not adequately monitor for the DBPs during these free
chlorination periods.

You stated concerns with the level of chloroform in a water sample. Chloroform is one of the four
trihalomethanes that comprise the maximum contaminant level (MCL) of Total Trihalomethanes as
stated in both the Stage | and Stage 2 Disinfectants and Disinfection Byproducts Rules (D/DBPR) at 40
CFR 141.64(b) and defined in 40 CFR 141.2. Thus, chloroform as well as three other trihalomethanes
are subject to regulatory monitoring required in those rules.

The State of Florida and its delegated drinking water agencies, including the Florida Department of
Health — Broward County (FDOH-Broward), have primary enforcement responsibility for the Stage 1
and Stage 2 D/DBP Rules (40 CFR Part 141, Subparts L and V.)